
   

ii 

 

 

ENVIRONMENTAL CLEARANCE CERTIFICATE (ECC) APPLICATION 

REFERENCE NO.: APP-00397 

 

THE PROPOSED ACTIVITY 

 

PERMIT FOR THE ABSTRACTION OF SEAWATER; AND 

WASTEWATER AND EFFLUENT DISPOSAL EXEMPTION 

PERMIT  

 

REPORT DATE 

 

APRIL 2021 

 

 

PROPONENT 

 

EMBWINDA FISHING (PTY) LTD (2012/0062) 

CONTACT AND RESIDENTIAL 

DETAILS OF THE PROPONENT 

 

 

PO Box 1734, Ben Amathila Avenue, Walvis Bay, Namibia 

 

Josia Halwoodi, Quality Assurance Manager, +264 64 218 315, 

+264 64 218 308, jhalwoodi@cadilu.com 

 

TITLE DEED DESCRIPTION OF 

THE SITE 
 

ENVIRONMENTAL 

ASSESSMENT PRACTITIONER 

(EAP) 

ENVIRO MARINE CONSULTANTS CC (2007/3846) 

CONTACT DETAILS OF THE EAP 
[...]
EMBWINDA FISHING (PTY) LTD (2012/0062), hereinafter referred to as the proponent, 

is a majority Namibian fishing company operating in the Bay area of the Namibian Ports 

Authority in the Municipal Council of Walvis Bay, Erongo Region. It is a fish processing 

company and exporter of value-added products to the European market through an 

intermediary Grupo Iberconsa in Vigo, Spain (http://www.iberconsa.es) and foreign 

shareholding by Cadilu Fishing (Pty) Ltd and Canido Fishing (Pty) Ltd. In support of 

processing the landings, the proponent has applied for the abstraction and use of 20,000 m3/day 

of seawater which was subjected to approval and issuance of a conditional permit (Permit No. 

11445 issued on the 13th June 2019); and the disposal of wastewater and effluent subject to an 

issuance of a conditional exemption permit (Permit No. 727 issued on 20th November 2018) 

by the Ministry of Agriculture, Water and Land Reform (MAWLR). The former permit is due 

for renewal, whereas the latter is due for renewal only 01st December 2023. 

The awarded permits and a licenses related to the abstraction of sea water from the Atlantic 

Ocean, and wastewater and effluent disposal into the Atlantic Ocean, the proposed activity, 

triggers listed activities and cannot be undertaken without an Environmental Clearance 

Certificate (ECC) as contemplated by Section 27(1) and (2) (b) and (i) of the Environmental 

Management Act (Act No. 7 of 2007) (Government Gazette No. 3966, 27 December 2007), 

and an environmental assessment as contemplated by Section 33 of the Act and the list of 

activities (Government Notice No. 29, 18 January 2012 of the Government Gazette No. 4878, 

6 February 2012) that may not be undertaken without an ECC. As a further requirement of the 

Environmental Management Act (Act No. 7 of 2007) and of the Environmental Impact 

Assessment Regulations of 2012: Environmental Management Act, Act No. 7 of 2007 

(Government Notice No. 30, 18 January 2012) and (Government Gazette No. 4878, 6 February 

2012), every environmental assessment report should be accompanied by an Environmental 

Management Plan.  

The proponent is required to prepare a scoping report in terms of Environmental Impact 

Assessment Regulation 8(a) to (i) of the Environmental Management Act (Act No. 7 of 2007). 

http://www.iberconsa.es/


  

 

 

10 

 

A scoping report is drafted as submitted as VOLUME 1: SCOPING REPORT separately for 

the purposes of fulfilling the requirements of Regulation 8.  

The proponent is required to draft a management plan with information on the proposed 

management, mitigation, protection or remediation measures in terms of Regulation 8(j) of the 

Environmental Management Act (Act No. 7 of 2007). An environmental management plan is 

drafted and submitted as VOLUME 2: ENVIRONMENTAL AND SOCIAL 

MANAGEMENT AND MONITORING PLAN (ESMMP) to support the scoping report and 

further to the fulfilment of Regulation 8. 

This VOLUME 2: ENVIRONMENTAL AND SOCIAL MANAGEMENT AND 

MONITORING PLAN (ESMMP) of the submissions to the Ministry of Environment, 

Forestry and Tourism (MEFT) for an ECC and presented in this section is an instrument that 

aims to ensure that all details, regarding: 

(a) Identification of environmental quality objectives, goals, targets and indicators are 

identified for the management of the impacts related to the proposed activity; 

(b) Mitigation measures for the identified impacts in the Volume 1: Scoping Report are 

managed during the implementation and operation of the seawater abstraction, effluent 

discharge and wastewater treatment; 

o to eliminate or offset adverse environmental and social impacts, or 

o to reduce them to acceptable levels;  

(c) that actions needed to implement these mitigation measures, are monitored and 

documented.  

Therefore, the ESMMP also incorporates a Monitoring Plan for the identified mitigation 

actions with their goals, targets and indicators that will be implemented over the life-cycle of 

the project with roles assigned of those executing the plan during the implementation and 

monitoring period. 



  

 

 

11 

 

2. OVERVIEW OF THE PROPOSED ACTIVITY 

2.1 Location of the proposed activity 

The proposed activity is located in the jurisdictions of the District of Walvis Bay, Walvis Bay 

Urban Constituency, and Municipal Council of Walvis Bay in the Erongo Region in the Walvis 

Bay harbour administered by the Namibian Ports Authority (NAMPORT) and 30 m from the 

Atlantic Ocean. The factory is sandwiched between Abroma Fishing factory and Quan’s 

Packaging/Cato jetty and where the establishments on the south-westerly and north-easterly 

sides are predominantly fish processing factories; namely; Abroma Fishing, Hangana Sea 

Food, Gendor Fishing, Novanam and Gendev Group (see - Map 1).   



  

 

 

12 

 

 

Map 1:  Location of the proposed activity in relation to the various jurisdictions 



  

 

 

13 

 

2.2 Water Resources Developments: 

The proponent is currently and by virtue of the approved permits allowed to pump seawater 

from the Atlantic Ocean and to operate the seawater treatment plant for treating abstracted 

seawater from the Atlantic Ocean and convey treated seawater through the installed pipelines 

and hose reels for fish processing activities. The seawater treatment plant operates in the 

following process and steps (i) to (xii) below as an elaboration of the illustration in Figure 1. 



  

 

 

14 

 

 

Figure 1: Schematic outlay of the seawater treatment plant 



  

 

 

15 

 

 

(i) Pumping of seawater from the ocean at 800 m3 per hour from one (1) meter below 

the water level by two (2) intake pipes situated at the jetty and a pump station with 

four (4) pumps and operating as two (2) water pumps with abstraction capacity of 

400 m3 of seawater per hour, respectively with additional two (2) pumps on standby. 

The opening of the piping at the inlet has a configuration of a flow-through static 

strainer or a screen of 10 mm perforations to prohibit the abstraction of seawater 

comprising of solid particles – see Plate 1.  

Plate 1: Intake pipes for pumping of seawater from the ocean located at the jetty shoreward 

from the pump station. 

 

 

(ii) Two (2) additional strainers for filtration of abstracted seawater are situated in the 

pump station with 1.2 mm and 0.5 mm at 35°, respectively. The next step involves 

electro-shocking of aquatic organisms or anti-fouling of the abstracted seawater 

using Cathelco-copper rods at 1.3A – see Plate 2. 

Plate 2: Filtration with strainers and electroshocking/antifouling of abstracted seawater at the 

pump station. 



  

 

 

16 

 

 

 

(iii) The filtered raw seawater is transferred to Ammonia (NH3) heat exchanger plates 

for cooling down the refrigeration columns – see Plate 3.  

Plate 3: Transfer of filtered seawater to Ammonia (NH3) heat exchanger plates for cooling of 

refrigeration columns. 

 

 

(iv) The next step is the return of raw seawater from the heat exchanger plates to the 

sump at 800m3 per hour and the subsequent 120-200m3 is pumped from the sump 

for flocculation into four (4) flocculation tanks with capacity of 2.8m3 whilst 600-

680m3 return to the ocean by gravitation backwash and notably with a slight 



  

 

 

17 

 

temperature variation from the intake water1 - see Plate 4.Plate 4: Backwash return 

of excess water from heat exchanger plates to the ocean by gravitation. 

 

 

(v) The raw seawater is pumped into four (4) flocculation columns at 120 m3 per hour, 

albeit 200m3 to make provision for wear and tear; i.e., saltwater effect, impeller in 

two (2) raw water pumps (18kW) – see Plate 5. 

Plate 5: Pumping of filtered seawater into four (4) flocculation columns at 120 m3. 

 

 

(vi) Four (4) dosing points are situated at the flocculation columns for dosing with Ultra 

Floc 3500 flocculent (Aluminium chlorohydrate coagulant, Al2ClH7O6) (8 g/m3) an 

 

 

1 The backwash from the heat exchanger plates is raw water without any change in chemical constituents, yet with 

a slight increase in temperature due to the heat exchange process at the refrigeration columns. 



  

 

 

18 

 

alkali from the Ultra Floc enclosed holding tank (210L) and according to turbidity 

results2; i.e., manual regulation of flocculent dosing). Flocculation is necessary for 

changing the structural conformation and surface charge distribution of particles 

before entering the flocculation columns. Flocculation is used to improve the 

treatment of the seawater by stirring the suspension, clustering and settling particles 

and fine matter to facilitate removal as large flocs (Tay et al., 2006) – see Plate 6;  

Plate 6: Treatment of filtered seawater at the flocculation columns with Ultra Floc 3500 

flocculent (Aluminium chlorohydrate coagulant, Al2ClH7O6). 

 

 

(vii) The pre-treated seawater is passed through stainless steel pressurization tank for air 

saturation; i.e., 4 bar water and 4 bar air, before air enters the flotation stage 

(Watertech Experts, 2019) by a Pisten B3800 compressor; i.e., 20A, 250 liters air, 

situated between the flocculation columns and fitted with water traps and oil traps 

– see Plate 7. 

Plate 7: Air saturation of filtered seawater in stainless pressurization tank by Pisten B3800 

compressor. 

 

 

2 Turbidity measurements are taken four times in the morning and four times in the afternoon for the manual 

regulation of the flocculent dosing 



  

 

 

19 

 

 

 

(viii) Clear seawater is transferred to the four (4) dissolved air flotation (DAF) units 

(22m3) or tanks with sand filters (17mm to 0.75mm) for filtration using reduced 

gravity to return suspended particles to the ocean through a backwash3 by three (3) 

backwash pumps (1,500 rpm/7.5kW) – see Plate 8. 

Plate 8: Transfer of seawater to four (4) DAF units with sand filters (17mm to 0.75mm) for 

filtration. 

 

 

(ix) Pre-treated seawater is transferred by two (2) transfer pumps (125-250m3, 1500 

rpm/11kW) through a transfer tank (10,000 liters) and dosed with chlorine dioxide 

ClO2) a combination of sodium hypochlorite (NaClO) or Hepklor, hydrochloric 

 

 

3 Backwash to clean the sand filters eight (8) times a day 



  

 

 

20 

 

acid (HCl)4 or Hepgen, and sodium chloride (NaCl) or Hepklor E. These chemicals 

are dispensed by the chlorine dioxide generator from the chlorine dioxide batch tank 

(1,000 liters) located just above the DAF units (i.e., flotation tanks) – see Plate 9. 

 Plate 9: Dosing of pre-treated seawater with chlorine dioxide (ClO2) dispensed by the chlorine 

dioxide generator from the chlorine dioxide batch tank. 

 

 

(x) The chemicals are stored in three (3) enclosure rooms outside the treatment plant. 

The process of disinfection of the treated seawater by chlorination with ClO2 

removes or render disease causing organisms inactive (Tay et al., 2006). It is further 

necessary to achieve free chlorine residual and complete the disinfection purpose 

by the reducing agent – see Plate 10; and 

 

Plate 10: Storage of chemicals in a ventilated enclosure outside the water treatment plant. 

 

 

4 Chlorine dioxide (ClO2) a combination sodium hypochlorite (NaClO) or Hepklor, hydrochloric acid (HCl)4 or 

Hepgen, and sodium chloride (NaCl) or Hepklor E are stored in an enclosure that houses the Chlorine dioxide 

(ClO2) pump just below or next to the DAF tanks 



  

 

 

21 

 

 

 

(xi) Treated and disinfected seawater is transferred to 16 storage tanks with a capacity 

of 10,000 liters each and thereafter conveyed to the fish processing area by two (2) 

factory supply pumps (65-200, 2800 rpm/22kW) specially designated conveyance 

pipelines (160mm) into supply pipelines (25mm) – see Plate 11. 

Plate 11: Transfer pumping of treated and disinfected seawater to 16 storage tanks of 10,000 

liters. 

 

 

(i) Lastly, the seawater supply line conveys the treated seawater from the storage tanks 

to the factory and the fish processing areas in and eventually discharge as 

wastewater and effluent – see Figure 2. 



  

 

 

22 

 

 

Figure 2: Schematic outlay of the seawater pipelines and conveyance of seawater from the treatment plant to discharge outlet. 



  

 

 

23 

 

Plate 12: Supply and conveyance of treated seawater from storage tanks to the factory and fish 

processing areas. 

 

 

2.3 Waste Management, Treatment, Handling and Disposal Activities: 

The seawater effluent is collected and conveyed in the factory by a separate conveying 

pipelines and flows before it is discharged into the Atlantic and through the following areas: 

(i) head and gut (H&G) area; (ii) chiller, (iii) old head and gut area; (iv) bin wash area, (v) main 

fish processing area, (vi) wastewater pump into drains, (vii) wastewater discharge out of the 

factory, (viii) three (3) strainers (8-10 mm) inside the factory located in the ante fouling room 

and three (3) outside the factory just below the main processing area, (ix) collecting sump, (x) 

fish offal in skips, and (vii) sump effluent content discharge into the Atlantic Ocean using a 

discharge outlet.  Solid particles are separated by the strainers before the effluent is discharged 

into the ocean (see Plate 13) subject to testing for the parameters recommended in the 

Wastewater and Effluent Disposal Exemption Permit, Permit No. 727 in Table 1 

 

Plate 13: Disposal and screening of wastewater effluent from the factory through a collecting 

sump. 



  

 

 

24 

 

 

 

 



  

 

 

25 

 

Table 1: Water quality results of selected effluent samples for parameters and recommended standard limits for industrial effluents 

Parameter Value Units 
Recommended maximum and standard limits for 

industrial effluents 

  28/03/2018 10/06/2018 20/06/2018 28/05/2019 07/10/2020   

  ALS NAMWATER NAMWATER WATERLAB ALS   

Dissolved Oxygen (O2) 0.5 4.2 4.4   0.5 mg/dm3 at least 75% saturation 

Redox Potential -405 199 179   174 mV  

pH 7.2 7.6 7.5 8.1 7.3 7  ≤5.5 to ≤9.5 or ≤5 to ≤9.7 

Electrical conductivity 4310 5210 4730 112 3815 5350 mS/m ≤170 

          

Total Dissolved Solids (det.) 31042 37296 34331 740 31472 36609 mg/dm3 ≤1200 

Total Dissolved Solids (calc.) 28877 34907 31691   35845 mg/dm3  

Total Suspended Solids 138 <1.00 39.2   47 mg/dm3 ≤25 

          

Chemical Oxygen Demand (O2) 408 100 228   32 mg/dm3 ≤75 

Biological Oxygen Demand (O2) 156 5 2   87 mg/dm3  

Absorbed Oxygen (O2) 39 2.9 3.6   19 mg/dm3  

          

Sulphate as SO4 2107 2400 2320 139 2107 2609 mg/dm3 ≤500 / ≤250 

ortho-Phosphate (P) 8.9     2.3 mg/dm3  

Total Phosphate (P) 8.9 0.16 0.1   2.8 mg/dm3  

Chloride (Cl) 15899 17400 16100 142 15591 19125 mg/dm3 ≤300 

Nitrate (N) <0.1 <0.5 1.4 5.3 <0.1 <0.5 mg/dm3 ≤11 

Nitrite (N) 0.02 <0.1 <0.1 <0.05 <0.05 0.02 mg/dm3 ≤0.9 

Total Nitrogen  0.8 1 0.5 <0.1   ≤1 

Ammonia Nitrogen (N) 18 0.76 0.02   2 mg/dm3 ≤10 



  

 

 

26 

 

Kjedhal Nitrogen (N) 46     11 mg/dm3 ≤1.5 

Sodium (Na) 9118 10500 8200 99 8947 11250 mg/dm3 ≤200 

Magnesium (Mg) 978     30 1021 1364 mg/dm3 - 

Mg-Hardness (CACO3) 4027 5833 4250     5617 mg/dm3   

                  

Fat, oil and grease - - <0.1     <2 g/dm3 ≤25 

Turbidity in N.T.U.       0.2 0.8     ≤1 / ≤5 



   

27 

 

2.4 Hazardous Substance Treatment, Handling and Storage: 

Hazardous substances are used for the treatment of the raw seawater and during the various 

stages of: (i) dosing of raw seawater with Ultra Floc 3500 flocculent (Aluminium chlorohydrate 

coagulant, Al2ClH7O6)5 before entering the flocculation columns; (ii) dosing the pre-treated 

seawater with chlorine dioxide (ClO2) a combination of sodium hypochlorite (NaClO) or 

Hepklor, hydrochloric acid (HCl)6 or Hepgen, and sodium chloride (NaCl) or Hepklor E 

dispensed from the chemical dosing pump located next to the DAFF units.  